

<b>TEST REPORT</b>	
Secondo i seguenti Standard / According to following Standards	
<b>Test specification</b>	MIL-STD-285: 1956-06
RADIO-TRANSPARENCY PROPERTIES OF FENCING ELEMENTS MADE OF COMPOSITE MATERIAL MEASURED FROM 100MHz TO GHz	<b>Misurato/Measured</b> (Maximum attenuation: 1dB)
<b>Richiedente / Applicant's name</b> .....	FIBRE NET srl
<b>Indirizzo / Address</b> .....	Via Zanussi 311, Z.I.U. - 33100 Udine - ITALY
<b>Produttore / Manufacturer</b> .....	FIBRE NET srl
<b>Indirizzo / Address</b> .....	Via Zanussi 311, Z.I.U. - 33100 Udine - ITALY
<b>Dispositivo sottoposto ai test/ Device Under Test</b> .....	M33x33 and M65X66
<b>Data di emissione/ Date of issue</b>	05 Novembre 2015
<b>Validità/ Validity</b>	Vedi sezione 1.1 / See section 1.1
<b>Test report redatto da/ Author of Test report</b> .....	Loris Fruch
<b>Tecnico/i di prova Engineer/s</b> .....	Loris Fruch
<b>Approvato da (+ firma) Approved by (+ signature),</b> .....	Silvano Chialina Responsabile del laboratorio/ ..... <i>Head of the Laboratory</i>
<b>Laboratorio / Test Laboratory</b> ..	Emilab Srl
<b>Indirizzo / Address</b> .....	Via F.lli Solari 5/A – 33020 Amaro (UD) - Italy

**to receive the complete Test Report (10 pages)  
don't hesitate to contact us at [info@fibrenet.info](mailto:info@fibrenet.info)**